
( 

( 

.f 
t' 
~~ 

( 

( 

( 
•. I 

J 

( 

L 

BELL SYSTEM PRACTICES 
Plant Series 

28 ELECTRICAL SERVICE UNIT (LESU) 

for 

KEYBOARD SEND-RECEIVE and RECEIVE-ONLY SETS 

PARTS 

BELL SYSTEM AND TELETYPE CODE CROSS-REFERENCE 

Teletype Code Bell System Code 

LESU7/134 28E 
LESU7/184 28B 

LESU31 28E-1 
LESU58/256 28LC 
LESU58/257 28LC-1 
LESU59/256 28LD 
LESU59/257 28LD-1 
LESU67 28M 
LESU72 28T 
LESU80 28N 
LESU81 28N-1 
LESU86 28R 
LESU87 28S 
LESU95 28W 
LESU99 28AA 

LESU 107 28B-1 
LESU 113 28AB 

NOTE: 
When ordering parts from this section, 
prefix each number with the letters TP. 

SECTION 573-133-800 
Issue 2, February, 1968 

AT & TCo Standard 

Prepared for American Telephone and Telegraph Company by Teletype Corporation. 
©1953, 1961 and 1965 by Teletype Corporation. 

All rights reserved. 
Printed in U.S. A. Page 1 



SECTION 573-133-800 !, 
~) 

FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE 

Container with Mounting Plates and 20 152332 Motor Control Relay Assembly 20 
Components 3 21 165673 and 178307 Motor Control 

') 2 Mounting Plates and Components 4 Relay Assemblies 21 
3 Mounting Plates and Components 22 165650 Motor Control and Answer-Back 

(Continued) 5 Control Relay Assembly 22 
4 Components for Unit with Electrical 23 176810 Answer-Back Control Relay 

Noise Suppressor and Filament Assembly 23 
Transformer 6 24 176694 (Motor Control) and 176698 

5 177076 Relay Assembly 7 (Slow Release) Relay Assemblies 23 
6 192674 Relay Assembly 7 25 154732, 154779 and 172667 Modification 
7 164503 Rectifier Assembly 8 Kits to add a Relay Shift to an 
8 151999, 152950and 162361 Rectifier Electrical Service Unit 24 

and Cable Assemblies 9 26 164271 Electrical Service Assembly 25 
9 177010, 192669 and 194369 Selector 27 173363 Modification Kit to Adapt a 

Magnet Driver Assemblies (With 164271 Electrical Service Assembly 
Open Line Detector) 10 for use in a Cabinet 25 

) lO 151822 Line Relay Mounting Assembly 11 28 155558 DC Control Relay Assembly 26 
11 152623 and 160226 Line Relay Mounting 29 159397 Modification Kit to Convert the 

Assemblies 12 152623 Line Relay Mounting Assembly 
12 157216 Line Relay Mounting Assembly 13 to the 160226 Assembly 26 
13 152625 Line Test Key Assembly 14 30 151995 and 152330 Modification Kits to 
14 152744 Line Test Key Assembly 14 add Line Pad Resistor to LESU 26 
15 Filter and Bell Assembly 15 31 Line Shunt Relay (New Style) 27 
16 163696 and 163697 Relay Panel 32 154747 Modification Kit to Equip an LESU 

Assemblies 16 for Continous Spacing 27 
17 152021 and 152624 Capacitor-Resistor 33 179472 Modification Kit to Provide 

Assemblies 17 Transmitter and Reperforator Cbntrol 28 
18 151400, 153040 and 153251 Motor 34 Cable Components 29 

Control Assemblies 18 Numerical Index 30 
19 165687 Motor Control Relay Assembly 19 

,cj 

,) 

Page 2 



3606 

151808"" 7002:::sv /

151813 .
151657

, 2191 \ 
151657 

219
1.,""" ~ 

~~II - I"" SP·-: ! 
~10}Jl11 .. 

Eod, deol,o lloe ohoo~ll• 
relay. See Figure 31 151657 0\ 
for new style. ~ / ··~. 

151437-

151618--n 
2191--.., 
7002-® 
151423~ 

----- ~ 
152466\/151626 

CD152750 l \ <¢) 
107398(~1 151618 

~ 152465 \ 
(Y" I v 
~ I ' 

/01@ 
~ CD121249 

151814 151421 : : : ' 

:~· :-......__ '13' i '"'~1 
155022--~. ~3606 

}{~ -151412 152760 {1-43/64") ~ 

152761 (l-l/8") 11111/2416 

~ ~--151411 
:~~~ 

CD173724 Modification Kit to Install Cable Assembly in LESU 
@Discontinued - Order 173724 Modification Kit. -Specification 59955 
@when replacing the early design 2 wire convienience outlet, 151422, with the 

new style 3 wire grounding type outlet, 178831 with adapter 178832, a new 
style mounting plate with provisions for the ground prong should be ordered 
(See Figure 2 for new style outlet, 178831 and adapter, 178832). A 178833 
adapter plug (not illustrated) may be ordered to conve~t an existing 2 wire 
outlet to a grounded type, 3 wire outlet. 

ISS 2, SECTION 573-133-800 

116783 

---153461 

------158278 

"~44048 a--t_w_4 1157 

"C" DIM. 

121246 3/8" 
121248 1/2" 
121249 5/8" 
121250 3/4" 

FIGURE 1. CONTAINER WITH MOUNTING PLATES AND COMPONENTS 

Page 3 



SECTION 573-133-800 

145003 (AF54) 
144979 (AJ15) 

@ 
~ ---.91683 (Su 1. d 120175-~ pp 

1

e w/152994) 

' 

---i!J~ 114r8, 

"' 152994 
-----151437 ~·"<> ~-151637 

165060-- : - ' ... --..1 

150040 '6'-
1
o18 3598~ . 145104 w--2191 151657 ~ ·-61085 

219 J...--,_:: : ~ ~---- 7002 \ 
: : : ... __ 

"" ' I ~ 
151

658--1\!\l 1\!\l : ~: ~-~ -~. I : 

V V , •= • D 2191-. ' !$ : ·= ·=G? ~"" /: 
7002-'T ~ ·~. ·-r:~e> p~ 

--* ~-e::::::::3 •• _,.._ ~ / "'-""' ' ~- ~Q~~/' 

Page 4 

·---.J ' ······-. ·-........ •. #/ &--_151427 

~ ~............... ' 

I 
I 

151658~~ 
2191~ 
7002----;-~ 

70073 ;, .., 

I 
--153492 rr~ e::::::=:;~~~~ : 2191 :: :: 

• 3598 :· :· 
r~·~ 

e /1,1)! ~ ' . PI 
~ ~ ~ 
~ : ~ 

J_~ 

152,{,/1 
152760-u 

(Ref. 152760) ~ . ,, 
,. I ~ : 1 
:) 1 ~ ~ ~ 
f s i' I ~ 

! i I ; ~ '' ~~~ -''I ~~· ~o_/'\ II I i'(~ ~ ~ • I I i' , 11 ..... "" ,,, j 

: ~ I ~ i i 152921 ,., ,- {:! ! 
:~I ~~q ::~~ 
: , , ~ r :. ,:, : 
~ i : ) .-:;:::~----- / J:f : 
' ~ I ~/ ;: ••• .... ;~';.'#;..~;._-...... ("' /'~'1 1:1 : : i : ~ ~ ~ ••4'.r7r;..;..;._;..:.--.. I : : ; ::1 : 
I ' ~ .... , ~ ~~~~~:a.~~:.---- I : ~ I :'1 ~ 
: ~/1: •• ' ......... ~":r;..-.... 1 I~~ 1:1 I : r .... ~) i ~ ~ ....... :.-... ~;..:..;..:.-..--.... , : ; : ::1 ~ 
f ~-- .. '!:--...... ' ill! ••• .. ;..;..;..;..-.... I : ~ : :11 I 
: $ 4"-· ...... ;::;.~ .. .("j ~ ......... ~:.:.~.J. ........ ' ' ~ 1:1 ~ 
~ ' -~~#~:;;~:.~ ...... _ r···:.: ~ ~--- ::: : 
: ' ~#~ ... ::.:.;;.~--_...... 1 : ~ r···~~~~~----...... : rs : 
I ' ~ #-.# ...... ;;;.:.:;.-;. ....... _ I : ~ : ···4 .... "';;1; : 
I ! ~ ...... :.:.:.;.:.-=.:.:.......... : : ~ i / : i frj, ' 10

_.._....,;_:-;:;,:;_;_-.... I : ~ ~ [!/ ~ 
I \!/ i ---.. ... :;.:.:.-;;;::;:;.-_ .... _ : : ~ i ~ c i 
-·..:-~~.l -.r ..... ::.:.:.:.-:·-t-... 1 = t,...-/i .... : 

-----............. ____ ------; ~ ~ ~ t! : 

-------. ' ~ I I. : 
........ I , t.•..... Af I 

.............. I I 1 ..-..-..--...;,r./ I ---------- : ~ \ // ' 
/ -------------- 1 ~ ,~ - ~ // 

............. I I /"' .// 

(Ref. 158278) -------------- ~j, ~-,! \) // 
---------------.L_:J,/// 

b 
' 

FIGURE 2. MOUNTING PLATES AND COMPONENTS 

/ Supplied 
Q----- w/116783 
$ 

' 

~ 151418 

~-:(10Amp) 

?3"'~ ~ Q, 
~ @) __ ,116783 ' -------

·-2191 
@l-3598 

~------178832 
' I 

I 

~
I 

= 

--178831 
I 

... _2191 
~--3606 

(,~ 
' ,,J 



,, 

I 

® 

(})150040--.......____ w 
Q)219L._,__ 1J 
(})7002.___ >.a, 

® 
---:._b w 

(})9078~~ 
(})151427---_~ 

359s-e ( 
2191 __ .. 

I 

I 
I 
I 
I 

C0 -~ 
I ' I 
).' I 

! 

tf---151346 
·---2191 
~-7002 

/: 

® 

~ _....---152761 
~~ y--:::::-111017 

l 
l 
I 
l 

--151411 
r 
I 

@-151416 

l.-,V e 

~151412 
i~ ~I 
l I 
I 
I 
I 

~------ 2191 
A----150040 

ISS 2, SECT I ON 573-133-800 

lr\ ~-------------1 5 1 65 8 
'Y' u __.---2191 

: :::=--7002 

I 

~= e e 

<:=>:: v /"' 
e e # 

@ -~--// 
194367 

~
61136 (6-1/4 Amp) 

115358 (1 Amp) 

~ 
151658---.._El!t ill 

2191------- u 
7oo2-_:, I 

151346----____v :, ~ 

151422~ ! QJ' 
~ '® 

-e 3598-./
1 

2191-Y"& 
...... 

I 
I 

---------1 
... ___ 2191 : 
e---3598 

116783 

"' .. ,d ~ 
w <!?' 1:: :1 150040-------W /~w ~~ ! \\ 

""---.__ U ~- H I , :<1 
7002"><.:; ~ ! I I """' : :1: : 

w ~ \ "' ' I I -~ I ::i : ---- .b w I • I· • ··~ I I I '•' ' ~--~ ~~. 'I ' ' ' " 1017 ' '•'' 

152760~~ 

158252-

---::;~:--.. 163966 " ~ I I ,, ___ '" "-" : ~~ 1 ~ " ,,,, " ' :•:: 90789------.$> i i l i I I 15°
04
"----.!l ::-, , :~ 1 

___- I ' I ' :: , , 1 ' :•: , l5 1427 ' I I I I' : I ' : ,, : 

' ' ' >C--~-,......... ' ' ' ' ,, ' 
i \ c r··---...... .,..,.,,,~~~"",~~~~~",""""''>·---- ! 1 \ 

1 

II ! 
' ' ' ' -----...., ' '---.. "' ' ' ' '· . ' ' ·--~'---·:--... _, ' :lr1 -,,, ''I ........... , ' • ,, ' l ' ' ' / ' ·--,.. ... j" .,, /: 

I r---~·,~-"""~*~"'""""""'""'"·""'""~"""'"''~"'~"""""''··---,J ! l-'0 ~-) • i 
I I . . -~~ ~: I ' / ' 

I . I I t "'''4'¥ /' '"'' ' ' . ~, 
''"I I~ ·· .. J,/ '--. ' ' < / ........ ' ' . / ----~------------------... ..J ,.I Ct '/ 

----------..... __________ 'i .. , i // (Rol. 158278) ----.. ~~-/ 

179564-· 

~ 

Port of l795M(t 
A 

®152757 Plate Assembly 

FIGURE 3. f-AOUI..JTiNG PLATES At~D COf',APO~....JENTS (Continued) 

Page 5 



SECTION 573-133-800 

174013 

I I 150040 
151346 ---

1-2191 c. 
176495 

155591 

~7002 
) 

<D150040;:! ~----
<D2191 - ~/ 
<D 7002 "'.; _/./ 

<D90789 ' .- 1 94091-· 
, 1 / //'1 --151427 

~-............_ ~ I // ~ / 

~ 
---- C. I // ~ 

--- I I ~ 
' ~-/ _.-:92260 
~151427 6 

8 
•, / / .---

0./ / ®-2658 
-..._ 152760 -------- 1 '~ 

/ ,_151658 

~-J 151412 .o :0~·-----~ 151657 I / . I"'-~ # I : "'-172672 :~__....--151416 ~I I 
182523 ' 

\~---- :r 
I $ e I 19409()-

1 % ~111017 u : -, 7002 

/~--@~------.J 162358 

151629 / '-~-~-------
I - 151411 -: _ 

1 2191 / I ®-- 2191 

2191 /"'-.rJ --- .. , /2191 

151618 ~7002 
-- 150040 173796 I c.-- 3598 

7575()~ : ~ ., 

1297~@(~ ~$> //219~,. ~y-~ I <> • ~~~~. 6 '"') 

34432 / /~~~-- __.......__....~--
154664 119121 ~ / 157395) 

1 ~ (Ref. 
~ 

~.......___ ~ 
!51626y 173975 

151346 

~ 
178831 /dtJi!i> 

92r \/~ 
e: 4ir /~ ~ 178832 

-......___3598 

8247 4y--173976 

~~ 

T 
151626 (Supplied w/173976) 

158279 

0151426 --~ ~ 
090789 __.......---I 

0151427 -& 

174012 

~3598 <D 
Not Port of 194090 

194099 ° --91 

MU
I 683 (Supplied 

d "'- w/155023) 

3598~ 
2191 -~ / 

"// 

~ 114478 
I 

155023 

151618.............-i: 116783 
2191-·: 
7002---~ 1 ~ v~L -~ - e6. 

172674--- --J 

152761 -~~ • -153456 

~ ~151412 

~ !51416 
~ 

153388 

~/ 

~
--151411 

--!52755 

&--- 111017 
I 

• 
1

-2191 
-150040 

~~151657 
)~~2191 

153466 

0152759 Plate Assembly 

FIGURE 4. COMPONENTS FOR UNIT WITH ELECTRICAL NOISE SUPPRESSOR AND 
FILAMENT TRANSFORMER 

Page 6 



150040-----v 

2191----~ 
7002---~ 

I 

I 

I 
90789-~ 

151427~ 

CD151618---w 

CD2191-$ 

CD7oo2-@ 
I 
I 

------177079 

\ 
177077 

I 

~ 
\ 

CD151626 

~ ®/SoppH•d whh 177079 

A 

177078 

~@/ 

Q/f' \ \ 
\ 

7002 
2191 

151631 

FIGURE 5. 177076 RELAY ASSEMBLY 

I 

~ 
\ 

®151626 

G----Supplied with 179564 

192672-----

_® 

I$J@f 

~\ \ )002 
2191 

151631 

FIGURE 6. 192674 RELAY ASSEMBLY 

ISS 2, SECTION 573-133-800 

CDPart of 177075 Cable 

CDNot Part of 192674 
®Part of 192671 Cable 

Page 7 



SECTION 573-133-800 

:-./143323 

104r4) 1 

~ 
~ 
~ 1)~322 

7248~ 

~~ 
7248oY\ ~ 

1138497 

138548 I -· ~\\---" 139075 143293 143295~ .,../ 

~------143313 
r---___ y /143292 
: ~ 143301 
1 c::::J~-@)~_.......143297 
I 

143306 (1 Amp)7 
143307 (.6 Amp) 

,... 

~~ 
~:116783 ~ 

~fil>... 

@, I '-' 

·-~---© 
"' 

\Y.)V : 143291 "' \ 143303~~--
.-------' / ~ , ... ::.·---...........-

: ' ~-..::--,_.-_:::;:.,...------: ' . ~ ' . . --, ,, 
: ', •- ' 

-~ 
I 

" 

143300 70887 

143308 ~""' \ o- r[)\-- ~.@) ~- ~ 

- - ----143314 

<D768~~ ~ 
-~~138506 

~ 143316 

143321 

®. 
143317 -~~---~- .. ~;~686 

-~, ~ C<b, 

I 
-- -co __ 

138545 

1157 

R!M.~ 121246 
~ __./' 151413 ®~------/ 143304 ~ / 142686 

. '@@~______......... 

143309 

FIGURE 7. 164503 RECTIFIER ASSEMBLY 

Page 8 

143320 

(j)Not Part of 164503 

,,, 



f 

ISS 2, SECTION 573-133-800 

151916 

71 155 

~-
71646 0 120195 153108 

I 9r6 ;5015 I ' 
71155 153108 

I \ 120195 

--® ®--{i)-_@-_•v 
1 , - e ---'A' I 1-· \:y 

--~ v / 125015 ~ I 92260 

71646 ®--_ a~ // ·--@- t»- -® 

~ 
178872~ 

118210 (22,000 Ohms)....._~ 

CD01555 9]L_-
016235':J 

Early Design For 120 MA Rectifier 

~ ~ 96262BK (Black) ~.. · @96262S (Slate) 

Q)(j)l764\ Cyolo) 

162358 

¥ 
150040-ti 

2191-® 

7002-® 
I 
I ! p2360(.8Amp) 

0116/,~ 
\; 

@ 

Specification 57075 

~Peculiar to 151999 (150 MA) 
2 Peculiar to 152950 (150 MA) 

@Peculiar to 162361 (500 MA) 

FIGURE 8. 1519.99,152950 AND 162361 RECTIFIER AND CABLE ASSEMBLIES 

Page 9 



SECTION 573-133-800 

178841 (50/60 Cycle) 

I 

/V 
151630 I I 

0@179562 

"" 

153841 
\ 2191 

fl/ 
® 
®;'7002 

171541 

-®~195177 

\ 
178840 

CABLES 

Cable No. Terminals 

CD178886 151626 (2) 
CD178887 151626 (4) 
0192670 151626 (6} 
0194370 151626 (10) 

Numbers in parenthesis () 
indicates amount of Terminals 
on each Cable. 

--···-··-----

(j)Peculior to 177010 
0Peculior to 192669 
Q)Peculiar to 194369 

FIGURE 9. 177010, 192669 AND 194369 SELECTOR MAGNET DRIVER ASSEMBLIES 
(WITH OPEN LINE DETECTOR) 

Page 10 



r 

r 

ISS 2, SECTION 573-133-800 

1248--f 
I 
I 
~

150040 
2191 

7002 
(,' ~-151657 
: ~-2191 

I --...__ I 

I!_~ 

151657~k¢ao : ~ ~ 
219V I ~ : ~ ~ 

:0 I ~I 
: ~: e 0 '-~~ 

--...... , '---: -----------
:--- - ~-: 0 

$--90789 ' 
: 0 ' !I 

: 152124 ~-151427 : 

1~: ~ 
I 

,-.... I 
I -- I 1 -: ~--~-~?! 75750 : ' ~ I 

p C:::ff;~-;;;;) 
• ~~~-~ .1::) ~~~~~-~ 

C7"1&-~, ,- .. ~~~ 
•L-~ I I ~ ; ~ t G __ j 

--~~ ~~ e (I ~ { _,- ,, , _ 7 4614 
'-- G 

i iii}~-~~~~~~~--~ 3438 
I ~ .£.\ ---- •,) 1

--~--~-~~~@_~~~--- 3646 

-, 
' I ....... ~ 

•AI '-.. 1297 

1_151826 --. 

~
., 

I I I 

~8251~ ' ' 

7002~ ' 
2191-· ~ ::;~\ 

3598 :~\_'\ 
' -~- ~~ L~ ~-~-~~ ~-@c;:-, 

74821 ~--~ " -------~ &11 > •. f 1l ~£ G - _ _;, 

81775 ~r-l . ----@~- 7e : . I ---
:~_: _____ ~_ a-@&~~-

1297~ -------t~.t~' 
3646 ---!!---&-,~ 1:\ ~ 
3438 ___./ ~~ : 

--~ : 
----....__ - ~ - ' ~ -~ ' ---~~-- 75750 i --- : ---- : - ' .... - : 

~ ... 
-152109 

L--[15\26 

(!:> 

~· ·-2191//~ 
§,-151657 

FIGURE 10. 151822 LINE RELAY MOUNTING ASSEMBLY 

Page 11 



SECT ION 573-133-800 

® 

r--
1 

I 
I 
I 
I 
I 
I 

-:18191 
\151626 

75750 

r-- --;~;~~5 ---- : 
: ----@@/. 2191 ------- : 
l_ - - (} :1;--- - ~ 
----f-----~7902 

;t';;;)_S=:j' '·· ---\l5' I ·-. ' 

I . . ~ _J - ;1';;:).~-------~ \!!J- ,1 / ~ ~ 153481 

~\I ,I(J. _ 153480 

I I - l 
: : ------ _j_----125015 
--@@~2191 

- I] :;}) ~ 77902 

--- ~ 
l_ 

1248 

®---

w---- 150040 
~-2191 

~-- 7002 
) 

(/ 

r--
1 

I 
I 
I 
I 

I 75750 
--- y 125015 

///2191 r-- -~ "? &;) ~77902 
e/l ~---~~ l~; ~ ""· 

-w--®--~---~-----: _r(j)'"'" 
I \ ~~~0160284 

®-- -@~,' ~174614 ~ \ ~.· = "-- ®160284 ~-.r) ~~' ,L,- l 

I :- ____________ J 
~ '--@@fj!~ 
125015~ ~~--~ 

2191 77902 

<DPeculiar to 152623 
®Peculiar to 160226 

FIGURE II. 152623 AND 160226 LINE RELAY MOUNTING ASSEMBLIES 

Page 12 

., 



( 

( 

' 

ISS 2, SECTION 573-133-800 

-i 

~1626}-157229l 

.£7 

((i:\ u / 

~ /~/ 
<9-:q.s ~// 

/ / 

e~~/e~-~ 

151659 -1 
~-151626 

""-'~'~-
157228 ' ' " " " 157222 

f-1 
I / 
1/ 

~-

// I 

,{) /// fJ--: /-------157217 

u-- (-
1 --

fJ--11 / --~- 9319] 

FIGURE 12. 157216 LINE RELAY MOUNTING ASSEMBLY 

Page 13 



SECTION 573-133-800 

Page 14 

111971 

150040---w 

2191..__. 

7002-~ 
I 

' ' L __ 

90789---® 

151427~ 

'-

154335 w/ 

., 

----77902 

e-3598 
'*-2191 
®-3438 

a=::::. 
<:.$)--75750 I 

I 
I ---J 

FIGURE 13. 152625.LINE TEST KEY ASSEMBLY 

139777 

111971 {Supplied w/111Sl700w 

-----1297 

<D151626 

~ 

<Dpart of 153476 Coble 

150040-~ 
2191--$ 
7002-~ 

~©!~~ v l : 
I I 

/#e" ----152745 
8~// ' 

'=--o,~::~:_-->Jl(~;:~ . L--- A 
I 

' ' L __ 

111970--

., 
I 

~::::: 
~-75750 
®-76099 
®-2191 
e--3598 

FIGURE 14. 152744 LINE TEST KEY ASSEMBLY 

<D151626 

\? 

<DPart of 152746 Cable 

J 



( 

r 

ISS 2, SECTION 573-133-800 

151346 

2191~<10 
1250l~lf 
~­® 

~ ~ 151567 J
/151579 

110434~~ - -~ 
I 

151565........__® 

I 
I 

151 564 I /' r.'\L 

~ ~ /// @~----110435 ~r----rrr,, /"W / ---------2191 / •~n 

47~\ 
3646 ----

55219~ 
~@ 

-, 

<!f'~l028 

2191 ~ 

150040'---.... ,, 

7002~81 

~152995 
a~2191 
~151657 ~® 

c_ 
I 

I 

"'==-""'"'I I _/ ~~:~ 
90789 ~ df;> 1 / _/ ., .. 27~~~A :------~ E3 
~ ® : 152988 

~ ~ I 
I 

FIGURE 15. FILTER AND BELL ASSEMBLY 

247M 

Page 15 



SECTION 573-133-800 

----155754~ 
~ ·152465 

~
-----------151626 CD163809 (21 Leads) 

\ 

0163810 (32 Leads) 
. 

~ 
~ 824~1--99324 
~- 99358J 

-499174 
77629 

Supplied with 165378 

163802-c;;;{f) 

', 

X 
0165294 

Supplied with 165021 

~ 
', Supplied with 165379 

78905-~ @1 
78904---~ @ ---

' -'_o-_', OJ Q>OJ fl!,(/) O-. ~o -~ - ~ r:JJ ~-c-,·· ', ', ( 1164 . . ·~ •• .,._. ·. . . ·. ·. 7107/ ~ . . . . .© I - . . . . . ~=,~~ . . . . .. ·.. ®' c · .• ·-..;·~ ~ '® ·.~ I II "'" 
/•' "-. ~-- 161526 

(Ref· 7 6832) l 079 \ "'r 163803 \ 
151346 165379 

152467 

®. 
I 

©-,-~ 

@ )77629 (3000 Ohm) 
-,, 99174 (1800 Oh ) 
',~ J65378 (1 m ~ 02.6 ood 3509 Ohm>) 

--r 
111017 

FIGURE 16. 

Page 16 

165021 CD Used with 163696 (Receive-Only Set) 
0Used With 163697 (Send- Receive Set) 

163696 AND 163697 RELAY PANEL ASSEMBLIES 

c') 



( 

( 

(' 

( 

c 

rr-152025 

~ 
........ ---/~/] 

........ 

/" 
,.../' 

.... ~ 
v/ /I 

/// I 

121125 
151657 ___ _::T'-' 

106200----1 

91768----_:__[~-

2191-~/ 

3598-~ 

107427~ 

®151626-

ISS 2, SECTION 573-133-800 

152025 

r:~,~~, -u 
t '-..... ...... 

y 

' ' ' ' ' ' ' ' ' ' ' ....._ ....._ ......_ I 

' ' '1 ~152022 

/ (/;.1 
I ®--Q) 75750 

i u®74615 
I 

<D7575o-® 
$ (!)76099-~ 
,-2191 ----' 
~-3598---= 

~151626 

-®153483 

~-15162v"' 153479~ 

(j)Pecul iar to 152021 
®Peculiar to 152624 
®Part of 152026 

FIGURE 17. 152021 AND 152624 CAPACITOR-RESISTOR ASSEMBLIES 

Page 17 



SECT I ON 573-133-800 

FIGURE 18. 

Page 18 

----151410 

--151403 

44048 

2191 

~---------
[) 

~5816 
153157 

~ 5816 

~---::~ 

/151408 

// 
~7603 
~--~-74882 

. h/?
8 

·-~~-151409 (A•.125") 
---y~~ @152849 (A:.265") 
A 

CD151417l 

,y~ 15162~ 

CDPeculiar to 151400 and 153040 
0Peculiar to 153251 
@Peculiar to 153040 

151400,153040 AND 153251 MOTOR CONTROL ASSEMBLIES 

,, 
-~, 

'•) 

.. )·.,: 

•' 



(
,, 

. 

( 

( 

( 

( 

( 

165675~ ~ 

"{{ 51626 

/ 

( 

~--3598 

v2191 

I 

I 

I 

0
/150995 

I ........... ~ 

I 
90789----® 

151427~ 

1 179782 ./ 
/ 

------ 75750~ 
-1 

/ 

( 
I 

2191-@ 

/ 
/ I 

[_..../ 

~-75750 
I 
~-7002 

) 
/ 

/178306 

153484 

/ 

165682 

FIGURE 19. 165687 MOTOR CONTROL RELAY ASSEMBLY 

ISS 2, SECTION 573-133-800 

151626-

150979 

/...., 
I 

~--2191 

~151630 

Page 19 



SECTION 573-133-800 

A 
~-154395 

125112_, 

12 5 306---r::;r:) 

ey 
~-71047 

~/ ,_,. 
.... 

®-----3899 

~-----2449 

;A 
I 

~-I 
3595-e 1 

3598~ 

2191-+ 

I 
I 
I 
I 

150040-~ 
2191---® 

7002-$ 

I@ 

~
11.,. 

I lw---__ --1- / f::::;j~/ // 
;;, / G • 

/ 

/. 
~ 

90789-@ 

151427~ ~ 

160847-~ 

I 

~ I I 1028 2191--------® 1 0---
151657--------A I ~ 

~~ ~
: "" _....--157308 

(Q) 125011 
0 - ~ / 110743 

- " (} ~ // 76983 1 " ..,g,- - - - - - It - <@~ / 
7309; I..,~ 

15 157310 ~ 157307 151819 A ----- "" 

I~ __- ~-----151631 I~ 151626 

~ 
@151626 

® 

~ 
'"91721 ij 
@34432--® 

@81836-_® 

I 

@ 81836 -=:::::::::::~ 
I 

~ 
I 

@2669-~ 
@112626-® 

Old Style Parts 

Specification 57795 

CDPart of 154665 Cable 
0152331 Rectifier Assembly 

Not Part of 152332 
093073 - 1500 Ohm Resistor Modification 

Kit Not Part of 152332 

FIGURE 20. 152332 MOTOR CONTROL RELAY ASSEMBLY 

Page 20 

., 

'') 

) 

_] 



r 

FIGURE 21. 

®--CD3598 
~--CD2191 
~CD7002 

I 
I 
I 
I 

~ 
! 
~ a _____ CD 75750 

-CD153455 
CD 75750 

~CD7002 e;::..---CD 80854 ®/ 
~ 

150040 ______ , 
CD165683~ ,_____... 

I 151626 

2191 --IB 
7002--~ 

~ 

I 
I 

I 
I 

90789--® 
151427~ 

ISS 2, SECTION 573-133-800 

0151631-, 

® 
I 
I 

0121243-~ 
07002--® 
02191--~ 
03598-® 

178306 
150995 

1------1 79782 

~178394 
~· '7'35 
~- ~~151626 - -

CDPeculiar to 165673 
®Peculiar to 178307 

165673 AND 178307 MOTOR CONTROL RELAY ASSEMBlES 

Page 21 



SECTION 573-133-800 

Page 22 

:o' 

II 9@~1 

.. = "'r 151626 

\ 
151626--

155753 

165522 ~ 
"" fj 

Y~® 
74821~_/ 

~/3599 
·/2191 

~ -=,~ 

• 

;JJ0743 I 

~J(/ 165116 : 

~/ '1 

i e @_7002 
I / 

162864 
@_@ 75750 

7790y~ @ ~ 
1 76461 

2191 

@--2191 

!-151657 

-178306 

.!, I~ 153484---- @'' I 

150040 --+-f 
I 

2191 

I 

c. & t=Y 

~~ ®-"" 
,ci ~ 119045 ~· --- 151722 121246 -----~ ' li'l!!i:A-- ----

7002--~ : ~ C1 
2191-===l ®--90789 ~' -

151631 ' - 178535 
& \ 

"151427 ~ 151626 

FIGURE 22, 165650 MOTOR CONTROL AND ANSWER-BACK CONTROL RELAY ASSEMBLY 



( 

(' 

( 

( 

( 

l 

ISS 2, SECTION 573-133-800 

/159320 

' 
Q)79967 ~: 

- 0 0 «> oc; o 
I 

~ 150040 

159321 -------~·· . . . ... • 'i/ 2191 110434 ..... ~ I /7oo2 /3640 

. .,., ®/ //n / ~ · ·~. a ~/ ( / ·::--.....~~ 'T "" --176788 
®'CD79012' ' L __ 
""" I oiP I 
~-(i)44Q481 c~. - ~ 

-- 4 ~ 1. -- ~~ 
CD125170-~ I - ---- I 

0 ~. ® 1514VJ ~-118726 (820 Ohm) 
176811...._~~ //. 

9078
c('c;bft /" /-137602(4700hm) 

7002-~ 171541- / 

I 

176812-1 

[516~~! 
2191-® ~ 
153537-J!, 114654-~ CDsupplied with 176696 

FIGURE 23. 176810 ANSWER-BACK CONTROL RELAY ASSEMBLY 

ICD176697-......... 

451626'-..,_ 

I 

·---y~l 
I I 

/159320 

Q)Pecul iar to 176698 
0Peculiar to 176694 

®-7002 
<ill-2191 
i-153537 0suppl ied with 176692 and 176696 

FIGURE 24. 176694 (MOTOR CONTROL) AND 176698 (SLOW RELEASE)RELAY ASSEMBLIES 

Page 23 



SECTION 573-133-800 

~ <D157997 

\!( <DI51818 (4-1/2" Blook)\ ~ \ ~ -!248 <D 15181 9 (3" Bl ook) "'<:o-c-

--t--~ I 118617-, ~ -~¥2191 6 
"'"'I 

67 
~92761 z 

7002 ~ I ~ 151626 

"T u= 151626, 

I cs!@> : @> \loc:Jo J, ' J =~ v d, I @ '"u~Q 

157395 -~·-.-~ ~----~ ;-80854 ~.________ I-!P~ 
90096---{15 l:_A._ ~ -~/// / 

90789~ 

157285---

151657~~ 

' 
' 

129855~ 
<:::}! 

118720--+-, .... "'' <-r 

'-' 

~ 

~ 

<=;J' 

-118516 

' 1/ 

~JJ 

' 1=:1· .. · u • 3598 115731

9 . . I I 84 
•.• 91 1550 . 21 &( ___ ... ········· '-· ··~-/~ @)~~002 

/ - :l;) . 7 \ ,. ") 7002 '\ ) / 21 

J -: ~ -1191 ..... 

L 219~ ~""'' ·· \ "'"" '"'"·- ~ 

•-ffl 154870 
1 0157316 

0176473 
' 

""•< .. ~(;.;'¥~. 11157283~'~-j ~~~;'~~; 
4707 ~1518 

151660 
153462 

''~--~·-· 

PECULIAR TO 154732 

Page 24 

Specification 5871S 

Specification 502885 

<DPecul iar to 154732 (for LESU5) 
0Peculiar to 154732 (for LESU5) and 

154779 (for LESU7 and LESU8) 
0Pecul iar to 172667 (for LESU54) 

FIGURE 25. 154732, 154779 AND 172667 MODIFICATION KITS TO ADD A 
RELAY SHIFT TO AN ELECTRICAL SERVICE UNIT 

,,, 
_.,, 

~} 

) 

7,) 

NJ 



( 

( 

( 

( 

( 

t' ,, 
( 

ISS 2, SECTION 573-133-800 

45815 ..------- 125231 

117535 ~@ ~153631 
-..-'1/~ ~--

Mounting Bracket-~--T I: ~~173144 
I':.> 1 I: 
I~ 1 

1
: s . 

1 , 1-' .o -- Suppl1ed 
I I 1 ~-"' --~ _/with 116783 1~1 ··11;)·-. ;;r;:::; 

_.--r«:il ,---, @ 
-:1:: ""' -

' 173332 

173146--

.0 

Supplied 
With 162357 

D -0
.'\, 

,- Sup pi ied 
: /with 162359 : /@ <~0<.. . ) Ail [J [J ---- -_ ---- -·~· . . {J . ··.. . . 

81596-------~-

15722-1 

:;:~::~~,~ • L\,: ·, .·CJ., {J. 
104701~- - ' Q

0 .0 o-"' !\) 

0 ~ • • .· . . • • ·or ---o ·-- "~ ": --" -- --, ' 
~-- ,.. IS)~ 0 ,...;___ 

'1' \ 00? ;=~--

151346 \ bj_'o0~ . ,0 c"' 0 ('t-,.\\ 
\ e/@) o~~ ""); 
~""'' 0/ - I ~-

~7:;;® 
2191 

7002------ _@' cV' -------~: 

CD 

<D 
)=7~7 116783 . - --

2191 -_ry'--D k-y ~6-2360 
77902 ~~ GJ' lY----~ 

! 

7002-----_©-' --- 152109 57 ~ v,-.-
74615 (2000 Ohm)y v-----., 
74691 (1600 Ohm) 
90239 (3200 Ohm) \ ' 

2191 'fj?i&a ----- / 151~ 
/ ,' ~ 

151657 _@,.~"-. 2191 

''"' \ " 95005 (2500 Ohm) 
129488 (1 000 Ohm) 162357 ---- 7002 

90707 ~ 
~~~~~) 153819 '- -;::(;, -~~~ 172942 

':_"if-@_;. II,J '-. 

¢i1' "161238 \ 
125129 

~ 
\ 

162358 

162359 

,--~ ·~?>· ~~~ 
~~~-

;?b@' ~ 

I
#' ~111776 

~7002 

156501 2191 

~ 
- • 

8~173331 

FIGURE 26. 164271 ELECTRICAL SERVICE ASSEMBLY 

173147 

~ ~ ~;;; \~·"" 
173145 

'..""'-~ 5702y172943 

8262~-

«;) 

r-fj 

/ _y~ 
(Ref. 86329) ~ "- 110743 

125109 

FIGURE 27. 173363 MODIFICATION KIT TO ADAPT A 164271 ELECTRICAL 
SERVICE ASSEMBLY FOR USE IN A CABINET 

Specification 5997S 

Page 25 



SECTION 573-133-800 

(Ref. 

Page 26 

155560 

79967 ----------~61 196~5 
e e 
1 I 

v-150040 

$-2191 

~-7002 

I 
I 
I 
I 
I I I 

I #"F"' e s 

155559 A~~-~ 
~ J.e~~ e ti.!> 

~ ~-90789 
2 

l. _ I I _.-- 151427 
7901 ..____. ~ 

44048-® ~ 
125170~ 

155564--

Q)l"l626 
-~ 
~ 

FIGURE 28. 155558 DC CONTROL RELAY AS~EMBLY 

~ 
, __ (Ref. 75750) = ~ -"~ " /\ 160284 . r,~ ',, , \ \--= -===== 

11 :"1-- ~ _ -~' -~~ (Ref. 125015) (Ref. 2191) (Ref. 77902) " ' 'J ''J ' " I / / -, ' ·~ ' - '· ,, . ' 
152110) II I I I - . I ll''''tll!,/1''"',"!~-----

, ' ' •,. '"-~-- --.,. I ,-,._J-~1 ,_,~· I \ -----..t,!J 
11-, "'' --u,t_ -· ~ 
II h<~-- ~ _ _ J " _I (R f 75750) '-.::..;;:..;. ..::?:;:/' '""' -;, ~- e . 

FIGURE 29. 159397 MODIFICATION KIT TO CONVERT THE 152623 LINE 
RELAY MOUNTING ASSEMBLY TO THE 160226 ASSEMBLY 

r--·--~ 
I 

~-112626 

Specification 58815 

<D Part of 155561 Cab I e 

Specification 56645 

I I 

81836-® 

34432-® 

®--2669 

®--®81836 

~----81836 
~ 

-~ 

;{~151996 (A 15-3/4") I ~ 153458 (A 5") 

~'~ '\ 
91721--

FIGURE 30. 

I 
I j 
L ----------~ 

A Y'V 151626 

vi)~ 
Specification 577 45 

())Peculiar to 151995 
®Peculiar to 152330 

151995 AND 152330 MODIFICATIO~~ KITS TO ADD LINE PAD RESISTOR TO LESU 

'~ 

~, 

) 

~) 

) . 

) . 
'~~ 



(' 

( 

( 

( 

( 

( 

l
·' 

' 

ISS 2, SECTION 573-133-800 

178856 

151657-'W 
2191~ I 7002""! 

..... ____ J 
----

--178854 

- 2191 

~-- -' /1158 

~ ~ 

/l ~ '"":."""_~ Mounting Plate /® ·- ~~ ~~ .-:~;,.'!' ---

8 

• . ·:.-----

15161 .-· ' -;;;.-
2191 ~ ,.,. ; _....;;. 
7

002 ------ ,. -- • -·~··· ..,. -==--~ . ..· •• --- ~ . ,. .. , /c-~ ,,___ $ .. -;.:.··· I ,. • - ..• ,,~ .. ,,...-

178853 

L.. .•.:-::·· '.~ ·-" •. ;_;..• 

K ·'-.•· .::--,'-' ··~··® 91 c. . . .. 21 I ,, ___ . ..... -
L - . .--:>:.:.:.:.:.~~-·· , ... ~ ~s ~~ ...•• 

"'''''''"'----- .--7 

~ 
~~-1/~ v :2761 

1./'"~ y 155718 

l5J/ DIM. "A~~ 
26 SEECHA~ 

~ 151626 

PART II All PARTS 
NUMBER DIMENSION REQUIRED 

151819 3" 151626 (2) 
157231 8" 151626 (21 
157232 9-1/4" 151626 (2) 

-,,,,,,,,,,,,,;:.:.··· ®--3606 

FIGURE 31. LINE SHUNT RELAY (NEW STYLE) ----..- --~- ( .. .,_- ----- ...-·· 
_,..- ·- -·-~ _,.....-- I 

..- ' "'t _...- -
/ ---- --·' // J.'J 

11 
... ~. ./ / / :,::.<' 

151658 "' / ~<'"' I - "'"'<> ..-- "'~, I 

. -.- - - - .. ,.:• -;, "~-~· ' ::....__ :--:...:_ // .. ..,_ ~"""'!.... _I 
-·-- I - .-- •-., :;.' .-' f;"'-·.. l.---------- ~-;;. f. ... ·~::." 

.· .-. - I .,. 
I = ,;:; 1 :: 
k- ,:~:- (LESU5) \ (<'; • 

-~-~_:_-, .-. ~ ./~/''"(/ _ _, 
-- ... .;"" I 

/

--...-...-.;;::::· ~ 0" @- 3598 
75750 d> / ®""0'-._ 

(LESU7) ~ 0 "- 2191 

- -
--

' 34432 

~I --. 7002 
.1@? I 119121 

154664 

151626 

®-7002 

$-2191 

~- 3598 

~ ~~ 
154870 

151626 

FIGURE 32. 154747 MODIFICATION KIT TO EQUIP AN LESU FOR CONTINUOUS SPACING 

Page 27 



SECTION 573-133-800 

--160358 

Page 28 

I 
] ~ ~"''" 

I 
1 ~ I e ee":;je 

e oe e ~~I" 160362-' I 

79012-® 

[16036[~ 
~160831-

[ 15181 'IT----===-
51626-----

~ 
96208BK 

FIGURE 33 

I " I " l 7996 
1
, 79 ', 79967 ' 

7 

967 ' ' 

I 

~ 
120208 ~ 

162358 

179472 MODIFICATION KIT TO PROVIDE TRANSMITTER 
REPERFORATOR CONTROL 

~-155750 

Specification 58875 

AND 

') 

"') 

') 

,#) 

~J 



( 

( 

( 

( 

« 
l_ l,, 

CABLE CLAMPS I INSULATING SLEEVES 

q) ~ < 

' 

. 

Port No. I. D. i Port No. I. D. 
121242 l/8 155750 3/32 
121243 3/16 155751 l/8 
121244 l/4 155752 5/64 
121245 5/16 155753 l/8 
121246 3/8 155754 l/16 
121247 7/16 

l/2 
155755-L. 11/64 

121248 
121249 5/8 
121250 3/4 
121251 1 

? 
82474 

i 

~ 
I 

107398 

~ 
I 

151626 

~ 
142899 

158283 

107116--® ® 
-~-
~ 155~4__..-(82474-~ 

Length 

l/2" 
1" 
l/2" 
l/2" 
l/2" 
5/8" 

171555 

ISS 2, SECTION 573-133-800 

JUMPER ASSEMBLIES .....___ ___ 
Port No. Length Color Terminals 

92761 1-1/2" Block 
96216R 6" Red 
151818 {-1/4" Block 151626 
151819 3-1/16" Block 151626 
152753 2-1/2" Red '151626 
152754 4-1/4" Red 151626 
157230 6" Block 82474 
157231 8" Block 82474 
157232 9-1/4" Block 151626 
160433 14" Block 
160678 1 24" Block 151626 

~ / 
161526 

~ -
£ ,120y ,';, 777 

15 34 93--------~ l l-

I 

I 
(Amt) 

(2) 
(2) 
(2) 
(2) 
(2) 
(2) 
:2) 

(2) 

FIGURE 34. CABLE COMPONENTS 

Page 29 



SECTION 573-133-800 

Part 
Number 

169M 
247M 
252M 

1018 
1028 

1079 
1093 
1157' 
1158 
1164 
1248 

1268 
1297 

2034 
2191 

2201 
2263 
2449 
2658 
2669 
3438 
3595 
3598 

3599 
3606 
3618 
3640 
3646 

3647 
3650 
3870 
3899 
4703 
4707 
5702 
5816 
6345 
6827 
7002 

7603 
7959 
8262 

34432 
43954 
44048 
45815 
49514 
55219 
55323 
61085 
70073 
70887 
71047 
71073 
71155 
71646 
72480 
72481 
73175 
73588 

Page 30 

Description and 
Page Number 

Coil, Magnet 20 
Coil, Magnet 15, 18 
Coil, Magnet 18 
Screw, 3-48 x 5/16 Fil 4 
Screw, 4-40 x l/4 Fil 12, 14, 
15, 17, 20 
Screw, 6-32 x5/16 Rd 16 
Screw, 8-32 x 7/16 Fil 18 
Screw, 8-32 x l/2 Fil 3, 8 
Screw, 6-32 x 5/16 Fil 27 
Screw, 2-56 x 3/16 Fil 16 
Screw, 6-40 x l/2 Flat 11, 12, 
24 
Screw, 6-40 x 5/16 Flat 13 
Screw, 6-40x2-7/16 Fil 6, 11, 
14, 24, 27 
Washer, Flat 18 
Washer, Lack 3 to 7, 9 to 15, 
17 to 28 
Nut, 5/16-32 Hex 18 
Nut, 8-32 Hex 13 
Washer, Lock 20 
Nut, 6-32 Hex 6, 9 
Washer, Lock 20, 26 
Washer, Flat 11, 14 
Nut, l/4-32 Hex 20 
Nut, 6-40 Hex 3 to 6, 11 to 15, 
17 to 22, 24, 27 
Nut, 4-40 Hex 13, 22 
Nut, 6-40 Hex 3, 4, 24, 27 
Insulator, .062" Thk 20 
Washer, Lock 15, 23, 28 
Washer, Lock 3, 11, 13, 15, 
18 
Insulator, .094" Thk 20 
Washer, Flat 17 
Spring 18 
Spacer, . 188" Thk 20 
Spring 15 
Washer, Flat 24 
Key 25 
Washer, Insulating 18 
Nut, 6-32 Hex 10, 13, 24 
Block 11, 12, 24 
Washer, Flat 3 to 7, 9 to 15, 
17 to 28 
Spring 18 
Bracket, Magnet 20 
Knob 25 
Washer, Flat 6, 20, 24, 26, 27 
Bell 15 
Washer, Flat 3, 18, 23, 26, 28 
Washer, Lock 25 
Nut, 8-32 Hex 3 
Screw, 8-32 x 3/8 Fil 15 
Screw, 8-32 x l/2 Rd 13 
Washer, Lock 4 
Nut, 3-48 Hex 4 
Nut, 10-24 Hex 8 
Washer, Flat 20 
Washer, Flat 16 
Screw, 6-32 x 1-1/4 Flat 9 
Nut, 6-32 Hex 9 
Connector, 2 Pt Receptacle 8 
Connector, 2 Pt Plug 8 
Washer, Lock 13 
Spring, Contact 20 

Part 
Number 

73592 
73593 
74614 
74615 
74691 
74821 
74882 
75231 
75750 

76099 
76461 
76832 
76983 
77629 
77902 

78'7'04 
78905 
79012 
79513 
79967 
80721 
80854 

81596 
81775 
81824 
81836 
82474 
82516 
82870 
83885 
86329 
89548 
89969 
90096 
90239 
90707 
90789 

90951 
91684 
91683 
91721 
91768 
92260 
92264 
92527 
92761 

92856 
93073 
93191 
95005 
96208BK 
96216R 
96260BK 
96262BK 
96262S 
96696 
99174 
99324 
99358 

104274 
104701 
105054 

NUMERICAL INDEX 

Description and 
Page Number 

Plate 20 
Spring, Contact 20 
Resistor, 2,6000hm 11,12 
Resistor, 2,000 Ohm 17, 25 
Resistor, 1,600 Ohm 25 
Resistor, 2,810 Ohm 11, 12, 22 
Spring 18 
Bushing, Insulating 20 
Washer, Insulating 6, 11, 12, 
14, 17, 19, 21, 22, 24 to 27 
Washer, ·Flat 3, 14, 17 
Washer, Flat 22 
Screw, 12-24 x 5/8 Hex 8, 16 
Screw, 4-40 x 1-l/4 Fil 20 
Resistor, 3,000 Ohm 16 
Screw, 6-40 x 2-3/8 Rd 12, 14, 
17, 22, 25, 26 
Nut, 8-32 Hex 16 
Washer, Insulating 16 
Insulator 23, 26, 28 
Plate, Contact Top 20 
Insulator 23, 26, 28 
Washer, Flat 13 
Screw, 6-40 x 1-7/16 Fil 3, 18, 
21, 24 
Screw, 10-32 x 1-3/8 Hex 25 
Resistor, 8,000 Ohm 11 
Nut, 4-40Hex 17 
Washer, Insulating 20, 24, 26 
Terminal 6, 16, 17, 25, 29 
Spring, Retaining 11, 12, 24 
Resistor, 6,300 Ohm 14 
Nut, 6-32 Hex 28 
Screw, 4-40 x 7/16 Rd 25 
Spring, Contact 11, 12, 24 
Washer, Insulating 3, 13, 17 
Washer, Insulating 24 
Resistor, 3, 200 Ohm 25 
Washer, Flat 25 
Washer, Flat 4 to 7, 9 to 15, 
17 to 24, 26 
Washer, Lock 18 
Nut, 15/32-32 Ring 3 
Nut, 15/32-32 Hex 3, 4, 6, 24 
Screw, 10-32 x 2-3/4 Fil 20, 26 
Jumper, 2-1/3" Black 17 
Washer, Lock 6, 9 
Screw, 6-32 x 2-l/ 4 Rd 24 
Washer, Lock 3, 6 
Jumper, 1-1/2" Black 24, 27, 
29 
Resistor, 1,500 Ohm 20, 26 
Modification Kit 20 
Screw, 4-40 x 5/16 Flat 13 
Resistor, 2,500 Ohm 25 
Jumper, 3" Black 28 
Jumper, 6" Red 29 
Jumper, 3-l/2" Black 18 
Jumper, 4" Black 9 
Jumper, 4" Slate 9 
Terminal 24 
Resistor, 1,800 Ohm 16 
Cord Assembly 16 
Connector, 2 Pt Plug 16 
Connector, 2 Pt Receptacle 8 
Screw, 4-40 x 9/32 Fil 25 
Resistor, 5 Ohm 19 

Part 
Number 

106200 
107116 
107393 
107398 
107427 
108959 
110434 
110435 
110743 

111017 

111776 
111777 

111970 
111971 
112626 
114478 
114654 
115358 
116783 
117366 
117535 
118169 
118210 
118511 
118516 
118617 
118720 
118726 
118791 
119045 
119121 
120142 
120175 
120195 
120208 
121125 
121242 
121243 

121244 
121245 
121246 

121247 
121248 
121249 
121250 
121251 
124220 
124566 
125011 
125015 
125108 
125109 
125112 
125122 
125129 
125164 
125170 

125231 
125306 
125390 
129488 

Description and 
Page Number 

Washer, Centering 17 
Washer, Lock 29 
Switch, SP-ST Toggle 3 
Terminal 3,22,28,29 
Resistor, 25 Ohm 17 
Switch, DP-ST Toggle 24 
Screw, 4-40 x 3/16 Fil 15, 23 
Nut, 4-40 Hex 15, 18 
Washer, Lock 4, 13, 14, 17, 
20, 22, 24, 25, 28 
Screw, 6-40 x 5/16 Fil 3, 5, 
6, 16 
Connector, 4 Pt Plug 25 
Connector, 4 Pt Receptacle 25, 
29 
Key, LineTesr 14 
Knob 14 
Nut, 10-32Hex 20,26 
Nut, 15/32-32 Hex 3, 4, 6, 24 
Strip, Terminal 23 
Fuse, 1 Amp 5 
Holder, Fuse 3to6, 8, 9, 25 
Jumper, 8-1/2" Green 28 
Washer, Flat 25 
Resistor, 1.0 Meg Ohm 24 
Resistor, 22,000 Ohm 9 
Fuse, . 125 Amp 6 
Post 24 
Screw, 6-32 Self-Tapping 24 
Resistor, 100,000 Ohm 24 
Resistor, 820 Ohm 23 
Capacitor, 1, 000 MFD 24 
Grommet, Rubber 22 
Bracket 6, 24, 27 
Shield, Tube 24 
Plate, ON-OFF 4 
Rectifier 9 
Resistor, 22 Ohm 28 
Washer, Spring 17, 18 
Clamp, 1/8 ID Cable 29 
Clamp, 3/16 ID Coble 10, 21, 
29 
Clamp, 1/4 ID Cable 29 
Clamp, 5/16 ID Cable 18, 29 
Clamp, 3/8 ID Cable 3, 8, 22, 
24, 29 
Clamp, 7/16 ID Cable 29 
Clamp, 1/2 ID Cable 3, 29 
Clamp, 5/8 ID Cable 3, 29 
Clamp, 3/4 ID Cable 3, 29 
Clamp, 1 ID Cable 29 
Pin, Drive 29 
Clamp, Capacitor 8 
Washer, Flat 14, 20, 25, 28 
Washer, Flat 9, 12, 15, 26 
Screw, 6-32 x 3/8 Fil 28 
Screw, 4-36 x l/4 Fil 25 
Screw, 2-56 x l/8 Fil 20 
Screw, 2-56 x 3/4 Fil 20 
Screw, 3-48 x 3/8 Fi I 25 
Screw, 6-32 x 1 Fil 13 
Screw, 8-32 x5/16 Fil 23, 26, 
28 
Nut, 10-32Hex 25. 
Stop, Magnet Plunger 20 
Washer, Flat 18, 28 
Resistor, 1,000 Ohm 25 

~, 

. ' ... ~,. 

., ···).· .. 



( 

( 

( 

( 

( 

t 

l~ 

Part 
Number 

129852 
129854 
129855 
129919 
137602 
138191 
138497 
138506 
138538 
138545 
138548 
139075 
139777 
142269 
142679 
142683 
142686 
142899 
143291 
143292 
143293 
143294 
143295 
143297 
143299 
143300 
143301 
143302 
143303 
143304 
143306 
143307 
143308 
143309 
143310 
143311 
143312 
143313 
143314 
143315 
143316 
143317 
143319 
143320 
143321 
143322 
143323 
143324 
143325 
143326 
143327 
144979 
145003 
145026 
145104 
145246 
150040 

150323 
150710 
150979 
150995 
151346 

151400 
151401 
151402 

Description and 
Page Number 

Resistor, 2,200 Ohm 24 
Resistor, 10,000 Ohm 24 
Resistor, 51,000 Ohm 24 
Fuse, 4 Amp SL-BL 3, 6 
Resistor, 470 Ohm 23 
Screw, 3-48 x 1 Rd 11, 12, 24 
Terminal 8 
Grommet 8 
Fuse, 2 Amp SL-BL 6 
Cap 8 
Connector, Cord 8 
Screw, 8-32 x 1/4 Fil 8 
Screw, 3-56 x 1/4 Flat 14 
Fuse, 3 Amp SL-BL 3 
Washer, Flat 8 
Washer, Flat 8 
Nut, 8-32 Hex 8 
Connector, 24 Pt Receptacle 29 
Screw, 1/4-20 x 5/8 Hex 8 
Clamp 8 
Screw, 6-40 x 1/2 Spl 8 
Screw, 8-32 x 3/8 Flat 8 
Screw, 4-40 x 1/4 Rd 8 
Nut, 6-32 Hex 8 
Nut, 1/4-20 Hex 8 
Washer, Lock 8 
Washer, Lock 8 
Washer, Lock 8 
Washer, Lock 8 
Washer, Lock 8 
Fuse, 1 Amp SL-BL 8 
Fuse, .6 Amp 8 
Screw, 10-24 x 5/8 Flat 8 
Capacitor, 2.75 MFD 8 
Capacitor, 1250 MFD 8 
Jock, Black 8 
Jock, Red 8 
Resistor, 6,000 Ohm 8 
Brocket, Mounting 8 
Terminal, Insulating 8 
Stud, Fastener 8 
Brocket 8 
Chassis 8 
Cover 8 
Diode 8 
Cord Assembly 8 
Cord Assembly 8 
Cord Assembly 8 
Regulator 8 
Bracket, Fuse and Jack 8 
Cable w/Terminals 8 
Relay, 700 Ohm 4 
Relay 4 
Plate, Right Mounting 5 
Plate, Mounting 4 
Relay 4 
Screw, 6-40 x 5/8 Fil 3 to 7, 
9, 11 to 15, 17 to 24, 26 
Washer, Flat 28 
Screw, 6-40 x 1-1/4 Fil 19 
Capacitor, 1/2 MFD 19 
Bushing 19,21,22 
Screw, 6-40 x 3/8 Fil 3 to 6, 
15, 16, 25 
Control Assembly, Motor 2, 18 
Bose 18 
Core 18 

NUMERICAL INDEX (Continued) 

Part 
Number 

151403 
151406 
151407 
151408 
151409 
151410 
151411 
151412 
151413 
151414 
151416 
151417 
151418 
151421 
151422 

151423 
151426 
151427 

151432 
151437 
151440 
151441 
151564 
151565 
151567 
151579 
151618 

151626 

151629 
151630 

151631 

151632 
151637 

151657 

151658 

151659 
151660 
151722 
151801 
151808 
151813 
151814 
151818 

151819 

151822 

151825 
151826 
151827 
151880 
151913 
151916 
151995 
151996 
151999 
152021 
152022 

Description and 
Page Number 

Frame 18 
Plate, Insulating 18 
Collar, Spacing 18 
Lever 18 
Armature 18 
Clip, Retaining 18 
Block, Terminal 3, 5 6 
Insulator, Terminal Block 3, 5, 6 
Washer, Flat 8 
Switch, Sensitive 18 
Nut, 6-40 Hex 3, 5, 6 
Cable w/Terminals 18 
Fuse, 10Amp 3, 4 
Plate 3 
Connector, 2 Pt Receptacle 
3, 4, 5 
Plate 3 
Plate, 3-3/4 Wide Blank 6 
Plate, Clamp 4 to 7, 9 to 15, 
17 to 24, 26 
Armature 18 
Stud 3, 4, 6 
Stud 18 
Plate, 2-3/4 Blank 5 
Bracket 15 
Bushing, Shoulder 15 
Armature w/Clapper 15 
Plate, Retaining 15 
Screw, 6-40 x 7/16 Fil 3, 6, 7, 
27 
Terminal 3, 6, 7, 9 to 14, 16 
to 24, 26 to 29 
Nut, 6-40 Lug 6, 10 
Screw, 6-40x 1/4Hex 10, 18, 
19 
Screw, 6-40 x 5/16 Hex 7, 
20, 21, 22 
Screw, 6-40 x 3/8 Hex 18 
Screw, 4-40 x 1/4 Fil 4, 14, 
24, 28 
Screw, 6-40 x 1/4 Fil 3, 4, 6, 
11 , 12, 15, 17, 20, 22' 24, 25' 27 
Screw, 6-40 x 5/16 Fil 4, 5, 
6, 27 
Screw, 6-40 x 1/2 Fil 13 
Screw, 6-40 x 7/8 Fil 24 
Screw, 6-40 x 3/16 Hex 22 
Bushing, Clamp 3 
Relay 3 
Cover 3 
Bracket, Relay Mounting 3 
Jumper, 4-1/4" Black 11, 24, 
29 
Jumper, 3" Black 12, 13, 14, 
18, 20, 24, 27, 28, 29 
Mounting Assembly, Line Relay 
2, 11 
Cable w/Terminals 9 
Cable w/Terminals 11 
Strap, Terminal 3, 5 
Nut, 4-40 Hex 4, 24 
Plate, Mounting 9 
Transformer 9 
Modificiation Kit 2, 26 
Cable w/Terminals 26 
Rectifier Assembly 2, 9 
Capacitor Assembly 2, 17 
Suppressor, Electrical Noise 17 

Part 
Number 

152023 
152024 
152025 
152026 
152027 
152028 
152030 
152108 
152109 
152110 

152123 
152124 
152330 
152331 
152332 
152351 
152426 
152465 

152466 
152467 
152623 

152624 
152625 
152744 
152745 
152746 
152750 
152753 
152754 
152755 
152757 
152759 
152760 
152761 
152763 
152849 
152893 
152921 
~52922 

152950 
152988 
152994 
152995 
152996 
152998 
153040 
153108 
153157 
153251 
153388 
153451 
153454 
153455 
153456 
153457 
153458 
153459 
153460 
153461 
153462 
153464 
153466 
153468 
153475 
153476 

ISS 2, SECTION 573-133-800 

Description and 
Page Number 

Resistor, 400 Ohm 17 
Resistor, 1 Ohm 17 
Bolt, 1/4-20 x 5 Rd 17 
Cable w/Terminals 17 
Plate 17 
Guard 17 
Cable w/Terminals 17 
Plate, Relay 11 
Filter 11, 12, 25 
Bracket, Resistor Mounting 11, 
12, 26 
Cable w/Terminals 11 
Spacer 11, 12, 24 
Modification Kit 2, 26 
Rectifier Assembly 20 
Control Assembly, Motor 2, 20 
Plate 17 
Nut, 6-40 Self-Locking 10 
Connector, 20 Pt Receptacle 3, 
16, 29 
Connector, 20 Pt Receptacle 3, 29 
Connector, 20 Pt PI ug 16 
Mounting Assembly, Line Relay 
2, 12, 26 
Capacitor Assembly 2, 17 
Key Assembly, Line-Test 2, 14 
Key Assembly, Line-Test 2, 14 
Bracket, Test Key 14 
Coble w/Terminals 14 
Cable Assembly 3 
Jumper, 2-1/2" Red 29 
Jumper, 4-1/2" Red 29 
Strap, Terminal 3, 6 
Plate Assembly, Blank 5 
Plate Assembly 6 
Stud 3, 4, 5, 6 
Stud 3, 5, 6 
Jumper, 2" Yellow 14 
Armature 18 
Screw, 4-40 x 1/4 Hex 28 
Plate 4 
Plate 4 
Rectifier 2, 9 
Plate, Cover 15 
Switch, TP-DT Toggle 4 
Bracket, Bell 15 
Suppressor, Electrical Noise 15 
Bracket, Switch 4 
Control Assembly, Motor 2, 18 
Insulator, .031" Thk 9 
Resistor, 400 Ohm 18 
Control Assembly, Motor 2, 18 
Stud 6 
Block, Terminal 14 
Bracket 14 
Resistor, 600 Ohm 21 
Bracket 5, 6 
Strap, Terminal 3 
Coble w/Terminals 26 
Block, Terminal 6 
Plate, Left Mounting 3 
Plate, Right Mounting 3 
Plate 3, 24, 27 
Block, Terminal 12 
Cover 6 
Insulator, Left 6 
Coble w/Terminals 12 
Coble w/Terminals 14 

Page 31 



SECTION 573-133-800 

Part 
Number 

153477 
153478 
153479 
153480 
153481 
153482 
153483 
153484 
153492 
153493 
153537 
153631 
153819 
153841 
154335 
154337 
154395 
154630 
154632 
154636 
154661 
154664 
154665 
154696 
154732 
154747 
154779 
154870 
155022 
155023 
155064 
155084 
155558 
155559 
155560 
155561 
155564 
155591 
155718 
155750 

155751 

155752 

155753 

155754 

155755 

155785 
155858 
155859 
155861 
156501 
156976 
157216 

157217 
157218 
157219 
157220 
157221 
157222 
157223 
157224 

Page 32 

Description and 
Page Number 

Cable w/Terminals 9 
Cable w/Terminals 18 
Cable w/Terminals 17 
Resistor, 6750 Ohm 12 
Resistor, 5800 Ohm 12, 14 
Plate, Relay 12 
Jumper, 9" Black 17 
Screw, 6-32 Spl 6, 18, 21, 22 
Connector, 3 Pt Plug 4 
Connector, 3 Pt Receptacle 29 
Screw, 6-40 x 9/32 Hex 23 
Network, Spark Suppression 25 
Washer, Lock 25 
Screw, 6-40 x 9/16 Hex 10 
Screw, 6-40 x 9/32 Fil 12, 14 
Cover 18 
Plunger, Solenoid 20 
Plate 20 
Block, Terminal 20 
Plate 20 
Diode 20 
Resistor, 2000 Ohm 6, 24, 27 
Cable w/Terminals 20 
Washer, Reducing 3 
Modification Kit 2, 24 
Modification Kit 2, 27 
Modification Kit 2, 24 
Cable w/Terminals 24, 27 
Switch, DP-DT Toggle 3 
Switch, DP-DT Toggle 3, 6 
Jumper, 6" Black 29 
Tube, Electron 24 
Relay Assembly 2, 26 
Plate 26 
Relay 26 
Cable w/Terminals 26 
Cover, Relay 26 
Capacitor, 220 MFD 6, 9 
Jumper, 3" Black 24, 27 
Sleeve, 3/32 ID x 1/2" Lg 
Insulating 24, 28, 29 
Sleeve, 1/8 ID x 1" Lg 
Insulating 29 
Sleeve, 5/64 ID x 1/2" Lg 
Insulating 16, 25, 29 
Sleeve, 1/8 ID x l/2" Lg 
Insulating 22, 24, 29 
Sleeve, 1/16 ID x l/2" Lg 
lnsulatong 16, 29 
Sleeve, 11/64 ID x 5/8" Lg 
Insulating 29 
Cable w/Termir.als 29 
Resistor, 700 Ohm 3 
Screw, 4-40 Spl 29 
Washer, Lock 29 
Screw, 6-40 x 7/32 Fil 25 
Connector, 32 Pt PI ug 28 
Mounting Assembly, Line Relay 
2, 13 
Plate, Mounting 13 
Bracket 13 
Spacer 13 
Block, Terminal 13 
Block, Terminal 13 
Potentiometer, 2000 Ohm 13 
Jack, Line Relay 13, 25 
Resistor, 250 Ohm 13 

NUMERICAL INDEX (Continued) 

Part 
Number 

157225 
157226 
157227 
157228 
157229 
157230 
157231 
157232 
157233 
157234 
157235 
157276 
157283 
157285 
157307 
157308 
157309 
157310 
157312 
157313 
157314 
157315 
157317 
157316 
157319 
157395 
157396 
157397 
157997 
157998 
158250 
158252 
158272 
158278 
158279 
158280 
158283 
159320 
159321 
159322 
159397 
160226 

160227 
160229 
160284 
160325 
160326 
160332 
160357 
160358 
160359 
160362 
160365 
160389 
160411 
160433 
160678 
160831 
160833 
160847 
161136 
161238 
161239 
161525 
161526 

Description and 
Page Number 

Resistor, 2,000 Ohm 13 
Block, Terminal 13 
Capacitor, . 5 MFD 13 
Cable 13 
Cable w/Terminals 13 
Jumper, 6" Black 29 
Jumper, 8" Black 27, 29 
Jumper, 9-1/4" Black 27, 29 
Screw, 6-40 x 2-3/8 Flat 13 
Potentiometer, 1500 Ohm 13 
Resistor, 390 Ohm 13 
Capacitor, . 47 MFD 24 
Rectifier 24 
Resistor, 5,000 Ohm 24 
Spacer 20 
Bracket 20 
Plate, Nut 20 
Switch, Sensitive 20 
Resistor, 6,000 Ohm 24 
Resistor, 1,800 Ohm 24 
Socket, 7 Pt Tube 24 
Socket, Tube 24 
Shield, Tube 24 
Cable w/Terminals 24 
Tube, Electron 24 
Plate, Base 6, 24 
Board w/Terminals 24 
Bracket 24 
Cable w/Terminals 24 
Jumper, 12" Black 24 
Block, Terminal 5 
Insulator, Terminal Block 5 
Plate, Right Mounting 4 
Container 3, 4, 5 
Plate, 1-5/16 Wide Blank 5, 6 
Plate, Left Mounting 4 
Connector, 32 Pt Receptacle 29 
Cover, Relay 23 
Bracket, Relay 23 
Plate, Relay 23 
Modification Kit 2, 26 
Mounting Assembly, Line Relay 
2, 12, 26 
Cable w/Terminals 12 
Plate, Mounting 9 
Resistor, 5,500 Ohm 12, 26 
Relay, Quick Acting 28 
Relay, Quick Acting 28 
Flasher; Thermal 28 
Clip, Spring 28 
Cover 28 
Plate, Relay Mounting 28 
Plug, Banana 28 
Jumper, 28" Braided 28 
Screw, 12-24 x 1-1/4 Rd 28 
Bracket, Cover Guide 28 
Jumper, 14" Black 29 
Jumper, 24" Black 29 
Terminal 28 
Plate, Identification 12 
Stud 20 
Fuse, 6-1/4 Amp SL-BL 5 
Connector, 36 Pt Receptacle 25 
Connector, 36 Pt PI ug 25 
Connector, 14 Pt Plug 16 
Connector, 14 Pt Receptacle 
16, 29 

Part 
Number 

162357 
162358 
162359 
162360 
162361 
162864 
163696 
163697 
163802 
163803 
163804 
163807 
163808 
163809 
163810 
163966 
164271 

164503 
165021 
165060 
165116 
165294 
165378 
165379 
165522 
165650 
165651 
165652 
165673 

165675 
165682 
165683 
165685 
165687 

171541 
171555 
172667 
172672 
172674 
172942 
172943 
173144 
173145 
173146 
173147 
173331 
173332 
173363 
173724 

173796 
173975 
173976 
174012 
174013 
176473 
176495 
176673 
176692 
176693 
176694 

176696 
176697 

Description and 
Page Number 

Capacitor, 500 MFD 9, 25 
Diode 6, 9, 25, 28 
Transformer, Power 9, 25 
Fuse, .8 Amp SL-BL 9, 25 
Rectifier Assembly 2, 9 
Clamp, 7/8 ID Cable 22 
Panel Assembly 2, 16 
Panel Assembly 2, 16 
Connector, 2 Pt Receptacle 16 
Connector, 2 Pt Plug 16 
Plate, Relay Mounting 16 
Cable Assembly 16 
Cable Assembly 16 
Cable Assembly 16 
Cable Assembly 16 
PI ate 5 
Service Assembly, Electrical 2, 
25 
Rectifier Assembly 2, 8 
Relay, 2250 Ohm 16 
Socket, Tube 4 
Terminal 22 
Guide, Wire 16 
Resistor, 3,611 Ohm 16 
Coil, Repeating 16 
Diode 22 
Relay Assembly 2, 22 
Bracket, Mounting 22 
Cable w/Terminals 22 
Relay Assembly, Motor Control 
2, 21 
Coble w/Terminols 19 
Bracket 19 
Cable w/Terminals 21 
Plate, Mounting 19 
Relay Assembly, Motor Control 
2, 19 
Diode 10, 23 
Connector, 50 Pt Receptacle 29 
Modification Kit 2, 24 
Plate, Left Mounting 6 
Plate, Right Mounting 6 
Cable Assembly 25 
Cable Assembly 25 
Relay, 2,500 Ohm 25 
Cable Assembly 25 
Plate, Relay 25 
Plate, Switch Mounting 25 
Bracket 25 
Insulator, Pad 25 
Modification Kit 2, 25 
Modification Kit to Install 
Cable Assembly in Container 3 
Tram former 6 
Cable w/Terminals 6 
Cable w/Terminals 6 
Container, Electrical 6 
Suppressor, Electrical Noise 6 
Cable w/Terminals 24 
Transformer, Power 6, 9 
Suppressor, Spark 3 
Relay,4,0000hm 23 
Cable w/Terminals 23 
Relay Assembly, Motor Control 
2, 23 
Relay, Slow Release 23 
Cable w/Terminals 23 

'') 

~~} 

') 

') 

.,) 

.,) 

• . !~ 
·.~ 



(' 

( 

( 

( 

( 

( 

~~ 

Part 
Number 

176698 
176788 
176810 
176811 
176812 
177010 

177075 
177076 
177077 
177078 
177079 
178306 
178307 

178308 
178326 
178330 
178394 
178535 

Description and 
Page Number 

Relay Assembly 2, 23 
Capacitor, 60 MFD 23 
Relay Assembly 2, 23 
Plate, Mounting 23 
Cable w/Terminals 23 
Driver Assembly, Selector 
Magnet 2, 10 
Cable wiTerminals 7 
Relay Assembly 2, 7 
Plate, Relay 7 
Cover 7 
Relay, 4,000 Ohm 7 
Relay, Power 18, 21, 22 
Relay Assembly, Motor Control 
2, 21 
Cable w/Terminals 21 
Capacitor, 20 MFD 22 
Plate 22 
Plate 21 
Suppressor, Spark 18, 21, 22 

NUMERICAL INDEX (Continued) 

Part 
Number 

178831 

178832 
178833 
178840 
178841 
178843 
178853 
178854 
178855 
178856 
178859 
178868 
178872 

178886 
178887 
178888 
179472 
179562 

Description and 
Page Number 

Connector, 2 Pt Receptacle 3, 
4, 6 
Plate, Adapter 3, 4, 6 
Plug, 3 Pt Plug 3 
Capacitor, 400 MFD 10 
Transformer 10 
Plate, Mounting 10 
Cover, Relay 27 
Bracket, Relay 27 
Plate, Left 4 
Relay, Line Shunt 27 
Card, Circuit 10 
Resistor, 700 Ohm 10 
Sleeve, 1/16 ID x 1-1/4" Lg 
Insulating 9 
Cable w/Terminals 10 
Cable w/Terminals 10 
Clip 10 
Modification Kit 2, 28 
Card, Circuit 10 

Part 
Number 

179564 
179782 

179954 
179956 
182523 
192669 

192670 
192671 
192672 
192673 
192674 
194090 
194091 
194099 
194367 
194369 

194370 
195177 
317323 

ISS 2, SECTION 573-133-800 

Description and 
Page Number 

Relay, 350 Ohm 5, 7 
Screw, 6-40 x 7/8 Hex 19, 21, 
22 
Relay, 2,000 Ohm 28 
Cable Assembly 28 
Clamp, 1-3/8" ID Mounting 6 
Driver Assembly, Selector Mag­
net 2, 10 
Cable w/Terminals 10 
Cable Assembly 7 
Cover 7 
Bracket 7 
Relay Assembly 2, 7 
Rectifier 6 
Plate, Mounting 6 
Bracket, Switch 6 
Plate, Relay Mounting 5 
Driver Assembly, Selector Mag­
net 2, 10 
Cable w/Terminals 10 
Washer, Insulating 10 
Post 10 

Page 33 
33 Pages 



· . .._}-


